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1. GENERAL INFORMATION

Applicant & Address:

Manufacturer & Address:

Equipment Under Test:
Model Name:

FCC ID:

Operated Frequency:
Trade Name:

Serial Number:
Technical Data:

Date of test:

FOXPRO INC
14 Fox Hollow Drive Lewistown, PA 17044 USA

ICO Products (china), LLC
B23-3F, Hengfeng industrial district, Xixiang Town,
Bao’An District, Shenzhen

Foxpro Decoy

TXJA

C6M621

433.99MHz

N/A

N/A

DC 12V

Sep. 17, 2010 to Sep. 20, 2010

Condition of Test Sample: Normal

The above equipment was tested by Centre Testing International Corporation for
compliance with the requirements set forth in the FCC Part15.231 and 15.209 and the
measurement procedure according to FCC requirements and ANSI C63.4:2003.

The test results of this report relate only to the tested sample identified in this report.

Prepared by :

Reviewed by :

Approved by

Date

CENTRE TESTING INTERNATIONAL CORPORAT

Honpiapl (nbrtde
Hergpei War

L[J'-""il.'.'-\ flli-ﬂ.

Louisa Lu

L\‘ily_JYan

supervisor

Sep. 20, 2010

I'F_:;\ Holline
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2. TEST SUMMARY
Clause Test Item Rule Result
1 20dB bandwidth FCC Part15.231(c) PASS
2 Time measurement | FCC Part15.231(a)(1) PASS
3 Radiated Emission FCC Part15.231(b) & FCC Part15.209(a) PASS

Note: The EUT is powered by 12V dc battery.

3. MEASUREMENT UNCERTAINTY
This uncertainty represents an expanded uncertainty expressed at approximately the
95% confidence level using a coverage factor of k=2.

Measurement items

Uncertainty

Radiated Emissions 4.4 dB
4. PRODUCT INFORMATION
ltems Description
Rating DC 12V
Equipments Class Security/Remote Control Transmitter
Modulation ASK
Frequency Range 433.99MHz
Channel Number 1
Antenna Integral Antenna
5. TEST EQUIPMENT
Equipment Manufacturer Model Number Serial Number Due Date
Receiver R&S ESCI 100435 08/25/2011
Spectrum Analyzer Agilent E4440A MY46185649 04/09/2011
Biconilog Antenna ETS-LINGREN 3142C 00044562 07/31/2011
Horn Antenna ETS-LINDGREN 3117 00057407 07/31/2011
Loop Antenna ETS-LINDGREN 6502 00071730 07/19/2011
Microwave Preamplifier Agilent 8449B 3008A02425 --
Multi device Controller ETS-LINGREN 2090 00057230 01/19/2011
3M Chamber & ETS-LINDGREN FACT-3 N/A 01/19/2011
Accessories
T THATING NN BHAL CaRATON ) e iisa
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6. SYSTEM TEST CONFIGURATION

6.1 Justification

For emissions testing, the equipment under test (EUT) setup to transmit continuously to
simplify the measurement methodology. Care was taken to ensure proper power supply
voltages during testing. During testing, all cables were manipulated to produce worst
case emissions. It was powered by a 12V DC battery. Only the worst case data were
recorded in this test report.

The signal is maximized through rotation and placement in the three orthogonal axes.
The antenna height and polarization are varied during the search for maximum signal level.
The antenna height is varied from 1 to 4 meters. Radiated emissions are taken at three
meters unless the signal level is too low for measurement at that distance. If necessary, a
pre-amplifier is used and/or the test is conducted at a closer distance.

All readings are extrapolated back to the equivalent three meter reading using inverse
scaling with distance. Analyzer resolution is 100 kHz or greater for frequencies below
1000 MHz. The resolution is 1 MHz or greater for frequencies above 1000 MHz. The
spurious emissions more than 20 dB below the permissible value are not reported.

Radiated emission measurement were performed from the lowest radio frequency signal

generated in the device which is greater than 9 kHz to the tenth harmonic of the highest
fundamental frequency or to 40 GHz, whichever is lower.

6.2 EUT Exercising Software
There was no special software to exercise the device.

CENTRE TESTING INTERNATIONAL CORPORATION N BrL SO E-mailinfoghct T r g / A00-6TBE-333
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7. 200B BANDWIDTH MEASUREMENT

7.1 LIMITS

The bandwidth of the emission shall be no wider than 0.25% of the center frequency for
devices operating above 70 MHz and below 900 MHz. For devices operating above 900
MHz, the emission shall be no wider than 0.5% of the center frequency. Bandwidth is
determined at the points 20 dB down from the modulated carrier.

As the center frequency for the device operating is 433.99MHz, thus, the 20dB
bandwidth limit is 1.08MHz.

7.2 BLOCK DIAGRAM OF TEST SETUP

Spectrum Analayzer EUT

7.3 TEST PROCEDURE
1. The transmitter output (antenna port) was connected to the spectrum analyzer.

2. Set spectrum analyzer's RBW and VBW to applicable value with Peak in Max Hold.
3. A PEAK output reading and 20B BW function in spectrum analyzer were taken.

7.4 TEST RESULT

Frequency 20dB BW Limit Result
(MHz) (MHz) (MHz) (Pass / Fail)
433.990 0.482 1.08 Pass
% *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 85.00 dBpV
Ref 102 dBpv *Att 10 dB *SWT 100 ms 433.990460000 MHz
100 Bt ol-66—B
BW 482[.000000p00 kHz
% Temp 1| [T1 ndB]
I El 64_87 dBuV
/W\ 433(.756460000 MHz
Lso Temp 2| [T1 ndB]
4 AN 64.68 dBuV
/ ‘\ 434|.238460000 MHz
170
vww,;}"df \\\'\ILZI\,M
PS
et S ST
150
3DB
AC
a0
130
120
10
Center 433.99446 MHz 100 kHz/ Span 1 MHz

I.!-z, 1 E
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8. TIME MEASUREMENT

8.1 LIMITS

A manually operated transmitter shall employ a switch that will automatically deactivate
the transmitter within not more than 5 seconds of being released.

8.2 BLOCK DIAGRAM OF TEST SETUP

ole 2

Spectrum Analayzer EUT

8.3 TEST PROCEDURE
1. The transmitter output (antenna port) was connected to the spectrum analyzer.

2. Set the center frequency is 433.99MHz and set the Span is OHz.

3. Set spectrum analyzer's RBW and VBW to applicable value with Peak.

4. Read the time from transmission to silent from the spectrum analyzer directly.
8.4 TEST RESULT

® RBW 1 MHz Delta 1 [T1 ]
“VBW 1 MHz -0.94 dB

Ref 102 dBuv “Att 10 dB SWT 10 s 4.380000 s

100 ke
79.76 dBuVv

1.880000 s
~90 SGL

80

PS

10

Center 433.99554 MHz 1 s/

F tline
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9.1 LIMITS
FCC Part15.209(a):
Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meter)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3
FCC Part15.231(b):
Fundamental Field Strength of Field Strength of
Frequency Fundamental Spurious Emissions
(MHz) (microvolts/meter) (microvolts/meter)
260-470 3750 to 12500* 375 to 1250
Note 1: Linear interpolation in frequency band 260-470 MHz.
2: The above field strength limits are specified at a distance of 3 meters.
9.2 BLOCK DIAGRAM OF TEST SETUP
For radiated emissions from 9 kHz to 30MHz
RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer

JReceiver

CENTRE TESTING INTERNATIONAL CORPORATION

- - "
e Helline
{l-cert.con -f 400-6788-333
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For radiated emissions from 30 - 1000MHz

RX Antenna

Metal Full Soldered Ground Plane
Spectrum Analyzer

! Receiver e
For radiated emissions above 1GHz
Support
Equipment Antenna

Spectrum Analyzer

R - -, y 5
/Receiver : Ceta?
T =

9.3 TEST PROCEDURE

A. 30 - 1000MHz

a. The EUT was placed on the top of a turntable 0.8 meters above the ground in the
chamber, 3 meters away from the antenna (wideband antenna), which was mounted on
the top of a variable-height antenna tower. The maximum values of the field strength are
recorded by adjusting the polarizations of the test antenna and rotating the turntable.

b. For each suspected emission, the EUT was arranged to its worst case and then the
antenna was tuned to heights from 1 meter to 4 meters and the turn table was turned
from O degrees to 360 degrees to find the maximum reading.

c. The test frequency analyzer system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

B. Below 30MHz and Above 1GHz

a. The EUT is placed on a turntable 0.8 meters above the ground in the chamber, 3
meters away from the antenna (loop antenna). The maximum values of the field strength
are recorded by adjusting the polarizations of the test antenna and rotating the turntable.
b. For each suspected emission, the EUT was arranged to its worst case and then turn
table was turned from 0 degrees to 360 degrees to find the maximum reading.

c. The test frequency analyzer system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.
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Frequency Polarization Final Emission AV factor Final Emission AV Limit Result
(MHZ) (HIV) _PK (dBuV/m) (dB) _AV (dBpV/m) (dBuV/m) (Pass / Fail)
433.99 H 88.23 -12.9 75.33 80.8 Pass

3040.00 H 66.49 -12.9 53.59 60.8 Pass
3473.00 H 62.45 -12.9 49.55 60.8 Pass
2166.67 \Y 61.67 -12.9 48.77 60.8 Pass
3040.00 \Y 61.86 -12.9 48.96 60.8 Pass

Note 1: The above table only shows the frequencies which peak emission exceed the average limit.
The peak data of other frequencies are all below the average limit (please refer to the test
graph in following pages), so the average data of other frequencies are deems to fulfill the

average limits and not reported.

Note 2: The emissions below 30MHz are not reported for they are much lower than the limits.

Note 3: Below 1GHz: The total factor = cable loss+ antenna factor.
Above 1GHz: The total factor = cable loss+ antenna factor -amplifier factor.

Final Emission _PK = Reading Level_ PK+ total factor.

Final Emission _AV = Final Emission _PK + AV factor.

Note 4: The duty cycle is simply the on-time divided by the period:

The duration of one cycle  =36.1ms
Effective period of the cycle = 23x282us+2x854us
= 8.1946ms

DC =8.1946ms / 36.1ms = 0.226

Therefore, the averaging factor is found by 20 log10 0.226 = -12.9 dB

I."r’,'\. Hel Ae
CENTRE TESTING INTERNATIONAL CORPORATION sy ol -cerl eom E-mailiinfa@hcti-cear r L

400-6TBB-333
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Test graph of radiated emission

106.0  dBu¥/m

Lamil: —_—

M angin: —

na
o

o ; WMW
R

-4
30,000 12700 224.00 3100 .00 515.00 61200 F09.00 80G6.00 100000 MHz
Site site #1 Polarization: Horizontal Temperature: 28
Limit: FCC15.231A 433MHz PK BELOW 1GHz Power:  DC12V Humidity: 60 %
EUT: Foxpro Decoy
MIN: TXJIA
Mode: TX
Mote:
Reading_Level Correct Measurement Limit Margin
Mo. Freq. (dBuV) Factor (dBuVvim) (dBuVim) (dB)
MHz Peak QP  AVG dB peak aP AVG aF  AVG QF  AVG  P/F Comment
1 217.5333 27.91 1264 4045 80.80 -40.35 P
2 4341667 69.31 18.92 88.23 100.8 -12.57 P
3 686.3667 24.39 2435 4878 ED.EE] -32.02 P
4 B6T7.4333 2836 2615 54.51 §0.80 -26.29 P

Hetline
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1000 dBué/m
Limit: —_—
Mawgin®
%
% . i 7
WWMJ
0.0
1000.000 140000 7800L00 2200.00 260000 J000.00 3400.00 00000 420000 500000 MHz
Site site #1 Polarization: Horizontal Temperature: 28
Limit: FCC15.231A 433MHz PK Above 1GHz Power:  DCA2V Humidity: &0 %
EUT: Foxpro Decoy
MIN: TXJA
Mode: TX
Mote:
Reading_Level Correct Measurement Limit Margin

Ma. Freq. (dBuv) Factor {dBuV/m) (dBuV/m) (dB)

MHz Peak aP AVG dB peak aP AVG aP AVG aR AVG F/F Comment
1 1300.000 5463 -2.29 5234 74.00 -21.66 P
2 1733.333 4960 260 5220 80.80 -258.60 P
3 2166667 5182 7.08 5850 80.80 -21.90 P
4 2606.657 4786 8.04 55350 80.80 -24 .90 P
5 3040.0000 5765 8.64 6649 80.80 -14.31 P
6 3473333 5497 748 6B245 80.80 -18.35 P
7 3906.657 4512 9.60 &472 80.80 -26.08 P
8§ 4340.000 4914 1060 5974 80.80 -21.06 P

CENTRE TESTING INTERNATIONAL CORPORATION

-

Holline
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106.0  dHu /m
Limil: —_—
M angin: —
51 3 W
oA S
| ot ]

-4

J0.000 12700 224.00 Jx1.00 1800 515.00 612200 FO9.00 GnG.00 100000 MHz
Site site #1 Polarization: Vertical Temperature: 28
Limit: FCC15.231A 433MHz PK BELOW 1GHz Power:  DCi12v Humidity: 60 %
EUT: Foxpro Decoy
MIN: TXJA
Mode: TX
Maote:
Reading_Level Correct Measurement Limit Margin
Mo. Freq. (dBuV) Factor {dBuVim) (dBuvim) (dB)
MHz P=ak aP AVG dB peak QP AVG aP AVG aP AVG FiF Comment
1 2692667 2451 1460 3911 80.80 -41.69 P
2 4341667 5822 18.92 7714 100.8 -23.66 P
3 633.0167 2450 2303 4753 80.80 -33.27 P
4 867.4333 25.21 2615 51.36 50.80 -29.44 P

Hetline
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1000 dbul/m
Limil- —
Maigin:.  —
3 ;: E
50 1 : MMM,E MWWN
WM
0o
1000.000 1400.00 100000 2200.00 260000 3000.00 3400.00 300000 420000 S000.00 MHz
Site site #1 Polarization: Vertical Temperature: 28
Limit: FCC15.231A 433MHz PK Above 1GHz Power: DC12v Humidity: 60 %
EUT: Foxpro Decoy
MIN: TXJA
Mode: TX
Mote:
Reading_Level Correct Measurement Limit Margin
Ma. Freq. (dBuV) Factor (dBuv/m) {dBuV/m) (dB)
MHz Peak QP AVG dB peak QrF AVG Qe AVG Qe AVG PiF Comment
1 1300.000 53.00 -2.2%  50.71 74.00 -23.29 P
2 1733333 4976 260 5236 &0.80 -28.44 P
3 2166.667 54.59 T.08 6167 50.80 -19.13 P
4 2606.667 51.43 8.04 5947 30.80 -21.33 P
5 3040.000 53.02 884 6186 &0.80 -18.94 P
§ 3473333 4557 748 5305 50.80 -27.75 P
7 3906.667 44.07 9.60 5367 30.80 -27.13 P
8 4340.000 4542 10.60 56.02 80.80 -24.78 P
9 4946667 42.38 11.02 5340 §0.80 -27.40 P

CENTRE TESTING INTERNATIONAL CORPORATION
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The plots of duty cycle:

% RBW 1 MHz Delta 1 [T1 ]
*VBW 1 MHz 0.01 dB
Ref 102 dBuv “Att 10 dB SWT 100 ms 36.000000 ms

100 Mearker+—FF+—}

83.70 dBpv
55_.600P00 ms

9o SGL
N 1 1
CLRWR — Y 4

PS

3DB
AC

Center 433.99446 MHz 10 ms/

% RBW 1 MHz Delta 1 [T1 ]
“VBW 1 MHz -0.02 dB

Ref 102 dBuv *Att 10 dB SWT 50 ms 36.100000 ms

100 Markerr T}

83.39 dBuv

4.100p00 ms
~90 SGL

=
0

*
[y
=

CLRWR] Y b

PS

AC

10

Center 433.99446 MHz 5 ms/

.” Holline
I =
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®

Ref 102 dBpVv ALt

10 dB

RBW 1 MHz
*VBW 1 MHz
SWT 1 ms

Page 16 of 20

Delta 1 [T1 ]
-0.45 dB
282.000000 ps

~100

——-
83.72 dBuv
594000000 ps

1 a
arketr T

&

SGL

=y
0
X

*

CLRWR]

1

A

PS

3DB
AC

ik

Center 433.99446 MHz

Ref 102 dBpVv ALt

10 dB

100 ps/

RBW 1 MHz
*VBW 1 MHz
SWT 2 ms

Delta 1 [T1 ]
-0.14 dB
854 ._.000000 ps

~100

arkerr1I—fT%
82.78 dBuv
B74.000p00 ps

&

=y
T
A
*
[

CLRWR]

SGL

PS

3DB
AC

Center 433.99446 MHz
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APPENDIX 1 PHOTOGRAPHS OF TEST SETUP

T — e

TEST SETUP OF RADIATED EMISSION

'rﬁ Helline
CENTRE TESTING INTERNATIONAL CORPORATION Wl oll-gerl eom E-mail infa@ctl-cart.cor e S 400-6TBE-333
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APPENDIX 2 EXTERNAL PHOTOGRAPHS OF EUT

View of EUT-1

View of EUT-2

Hetline
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APPENDIX 3 INTERNAL PHOTOGRAPHS OF EUT

View of internal EUT-1

-

View of internal EUT-2

Hetline
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View of internal EUT-3

a s ESPRERD
nadbGabfbiRR

View of internal EUT-4
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